AELER /S EAERER 4 CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

E;f_ %% (PART CODE) HX £ (CHINESE DESCRIPTION) ﬁféﬁfpi’\g"‘)'s"' %1% A HEREMARK
1 [100100508-0007 CB125JHIHT 3k 75 35 TR BB BEIMS (22 [ 8%) NUT M8 4
2 (100106576 HE (8. 5X2X ¢ 18) WASHER 8.5X2X 18 4
3 (1000115370002 GB16674/NEHIEFEM6 X 35 (22 FH4¥) BOLT M6 X35 4
4 |100102871-0011 CB125J151"] = i (8806) COVER, VALVE CHAMBER 2
5 |100107766 O (35X 3 SkEES) 0-RING 35X3 2
6 (100104137 CB125JHI -k 1t ZE &4+ (DBTC) SPARK PLUG 1
7 (100051025 CB150D T A4 2 i GASKET, CYLINDER BLOCK 1
8 100100002 CB125IRG i 2E RUBBER, CASING CAP 1
9 |100208243-0008 CB250D-G* T3k 2 £ (M8_58_FA R 114X 4FE_88/CYLINDER HEAD ASSY 1
10 [100107759 OB (b 33. 5X 3 ALK 0-RING 33.5X3 1
11 /100100423 CB125 IS Uk B M6 X 28 BOLT 2
12 [100105352 CB2003E S (JQ-41 XU #2426 mm) INLET PIPE 1
13 |100011421-0003 GB617082REM6 (2= FH%%) NUT M6 2
14 |100011174-0004 GB5783HEAEM6 X 20 (22 [1%¥) BOLT M6 X 20 2
15 |100011422-0004 GB6 1708 RIMS (> H%E) 8% NUT M8 2
16 [100300217 CG2507K A1l # (PZ30_T-3h %) CARBURETOR 1
17 [100100438-0002 CG125DHE S HES LI XKL IZREMS X 38 (22 F148E)  [BOLT M8 X 38 2
18 [100100415-0005 CBB250MT S AH A EBEFEME X 125 (G2 [94E)  |[BOLT M6X 125 1
19 [100106337 SEEAPE (0 6. 2X2X & 13 22 [%E) WASHER 6. 2X2X 13 1
20 |100031687 SENLES 0 10X 20 PIN 10X 20 2
21 100107823 04 (b 75X 2. 65_FAHER) 0-RING 75X 2. 65 1
22 100104540 |CB1 251/ il Sk /o 56 25 B 44 GASKET, L, CYLINDER HEAD COVER | 1
23 |100102865-0008 CB125HL Sk /2 i (fiifa 3k CDI_8806) LEFT COVER, CYLINDER HEAD | 1
24 |100055588-0006 GB16674/NEHHEAEMG X 20 (22 [14%E) BOLT M6 X 20 2
25 1100208894 CB250D-G Lk ZHBA L (&)8) GASKET ASSY, CYLINDER HEA] 1
26 [100207693-0007 CB250D-G Sl fA i 1 (2#_HI 45250 8806) CYLINDER BLOCK ASSEMBLY | 1
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

W
[

AL S A /A UL AR B A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY




FESHLHIVALVE MECHANISM

Hﬁ? 4315 (PART CODE) 134 FK (CHINESE DESCRIPTION) ﬁ%ﬁﬁléﬁgﬁ;'w %IT% A VERBUARK
1 |100105158 CB125 <17 ] B 1A 0 B NUT, VALVE CLEARANCE 2
2 |100105168 CBL25 1S 1R B 1A 7 44T SCREW, VALVE CLEARANCE 2
3 100105180 CBI25JH/R 1R 4 & ROCKER ARM ASSEMBLY, VALVE | 2
4 |100051841 L VALVE LOCKER 4
5 (100105307 CBI125JHI 1] 35 e (1) SPRING SEAT 2
6 100105329 CBI25JI ST A 4L INNER SPRING, ASSY 2
7 1100105336 CG125D$4 7 B340 & SEAL, VALVE STEM 2
8 |100105325 CG125D 1] A 7L e el () SPRING SEAT 2
9 (100105315 CG125D ) A FE el () OUTER VALVE SPRING RETAINER | 2
10 [100200647 CB200-CHESIT MR & 4 EXHAUST VALVE 1
11 [100200596 CB200-Ci#E517] INTAKE VALVE 1
12 [100105226 CB250D-GHEZk T M 4 & GUIDE PLATE CHAIN 1
13 [100105055 CB2001E R MBhEES (3414 TIMING DRIVEN SPROCKET 1
14 |100011171-0002 GB5783HEMEM6 X 12 (22 [1%¥) BOLT M6X 12 2
15 [100105129 CB250D-GIE I #2621 & (7 X 104_ihJE4E) SPROKET CHAIN 1
16 [100200480 CB250D-GH#E 7% 7k BAR AL & TENSION PLATE ASSY 1
17 [100106544 SEEPE (08X 1.5X b 14) WASHER 8.5X1.5X 14 1
18 [100100363-0007 CB125/7k Bt dlngiie (4 Adp) BOLT 1
19 [100104605 CB125DiK A8 B 44 GASKET, TENSIONER 1
20 [100108552-0011 CB125DiK AR 414 Giisdgiae i %18 8806) |LIFTER ASSY 1
21 [100010837-0002 GB70. 1HZAEM6 X 16 (22 [1%¥%) SCREW M6X 16 2
221100107848 OB (b 9X 1.8 FAER) 0-RING 9X 1.8 1
23 |100108598-0001 CB1257 5K S #% % B A M6 X 6 (F145) BOLT M6X6 1
24 100105149 CBI125JHIS I 145 i (28 PDKE FH) ROCKER SHAFT 2
25 100200200 CB250D-G 1 (TP TR 6203474151120, 017°0. 025 60037¢3) | GAMP SHAFT COMP 1
26 100102809 CB125JS 1 1 B2 8 il S AR POSTTION PLATE, ROCKER SHAFT | 1
27 |100010972-0003 GB819. 1IBETM6 X 16 (2% [14%) SCREW M6 X 16 1
28 1100202747 CB200%E 46 i & ASSEMBLY, CHAIN PROTECT PLATE | 1
29 |100011173-0003 GB5783MBARM6E X 16 (22 [14F) BOLT M6 X 16 1
30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

ECSHL# VALVE MECHANISM

M 483 CRANKCASE COVER




F5

NO.

471 (PART CODE)

Fi3CZHK (CHINESE DESCRIPTION)

BEX R ( ENGLISH
DESCRIPTION)

HE

QTY

4% FEREMARK

1 [100011538-0003 GB16674/NEHIEFEMG X 40 (22 H4¥) BOLT M6 X 40 10
2 {100011540-0007 GB16674/NHIZIRME X 50 (22 [14F) BOLT M6 X 50 1
3 (100101319 CG125DALIH M52 7 OIL LELVE SIGHT WINDOW 1
4 (100104733 CB125Hja shihimds (16 X 28 X7 T fK) OIL SEAL 16X28X7 1
5 [100203159-0002 PZ125 B & 2 BV A& CBAE 3 2B A 8%)  |CONTROLLING ARM ASSEMBLY, cLutch | 1
6 (100104754 CBI25/ By & A #R B i (12X 22 X 5) OIL SEAL 12X22X5 1
7 1100103443 CB125 1 55 & S8 i 5 3 CLUTCH CONTROLLING ARM SPRING | 1
8 [100100636-0001 CBI25JHIEVE RS Ok ) CLUTCH LEVER PIN 1
9 (100104887 CBI25JIBLIh R 2 & (et MR A ) OIL RULER ASSY 1
10 [100031573 OMIE (b 18X 3 THEK) 0-RING 18 X3 1
11 /100104101-0007 CG126D745 s 2l & (it k-38 fi&at_CB_ i3t ZONGSHEN 8805) |COVER COMP. RIGHT CRANKCASE 1
12 (100100868 SEAA d8X 14X ¢ 6.3 PIN 8X14X6.3 2
13 [100104571 CG125DA7 i 4 o 2 o GASKET, R.CRANKCASE COVER | 1
14 [100011534-0002 GB16674/MEIZHEME X 25 (4 F14E) BOLT M6 X 25 3
15 [100011539-0001 GB16674/MEIZAEME X 45 (4 F4E) BOLT M6 X 45 1
16 |100010964-0002 GBS1SHA%TMGE X 12 (22 F1%%) SCREW M6 X 12 4
17 [100031958-0007 GB16674/MkIZAEME X 55 (% F14F) BOLT M6 X 55 2
18 [100011537-0002 GB16674/MkIZHEME X 35 (% FI4F) BOLT M6 X 35 1
19 [100055588-0006 GB16674/MEIZAEME X 20 (4 F14E) BOLT M6 X 20 3
20 [100011542-0001 GB16674/MEIZHEME X 60 (2 F14F) BOLT M6 X 60 1
21 |100055587-0006 GB16674/MEIZHEME X 28 (4 F14E) BOLT M6 X 28 2
22 100104547 CB125D7c b 4 11y o 2 o 2 GASKET, L.CRANKCASE COVER | 1
23 [100100868 EALES d8X 14X 6.3 PIN 8X14X6.3 2
24 1100101202 CG125D 5 Jili il 2k (kL) BEARING 1
25 [100204824-0006 CB125D/E i (ffa k4R _8805) FRONT PART, L.CRANKCASE COVER | 1
26 |100010074 ORUPE (b 13.2X2.65_T K 0-RING 13.2X2.65 1
27 1100103059-0025 C100/MHFL 5 (8805) CAP, SMALL VIEW HOLE 1
28 (100107731 ORUPE (b 27.4X2.65_ T K 0-RING 27.4X2.65 1
29 [100103126-0026 CG125D /7 B 7% (i £ 2K ZONGSHEN 8805) DECORATE ~ COVER , L. CRANKCASE COVER | 1
30 [100107808 ORUPE (b 62X3 TISK) 0-RING 63X 2. 65 1
31 [100100007-0012 CB125DXUEE i 46 % (figita 2k ELECTRIC STARTER 8805) |COVER, REDUCTION GEAR 1
32 [100202419-0005 CB125D/ )5 75 (CB125D-fiifii-21# 8805) BACK PART, L.CRANKCASE COVER | 1
33

34

35

36

37

38

39

40

41

42

43

44

45

fh#t44 % CRANKCASE COVER

EE&#8 B CLUTCH ASSY




F5

NO.

471 (PART CODE) F3CZFK (CHINESE DESCRIPTION)

BEX R ( ENGLISH
DESCRIPTION)

HE

QTY

£ YEREMARK

100203002

CG200-AZKA B & At A B2 & (38)

OUT CASE ASSEMBLY, CLUTCH

100103341

CB125 S £ 25 4 B 2 ]

WASHER

(NG

100050125

CG200-A/K v & 5 IR 4t

PRESSURE PLATE, CLUTCH

100050121

0G200-A/K 4 B &5 % L B BE R

DRIVE FRICTION DISK

100103422

CG150DES £ 7 MBI EEER i (5 EE)

OUTER FRICTION DISK A

100050124

CG200-A/KA B &80 (31)

CENTER SLEEVE, CLUTCH

100202978

0G200-A/K 4 B8 &4 1 3

SPRING, CLUTCH

100103373

CG200D-B & & 25 i i

END COVER, CLUTCH

100100429-0003 CG150D &S £ avZ: 22 ALHEAME X 20 (22 A 4F)

BOLT M5X20

100103436

CB125 1 B &5 A HEAT

PUSHING ROD, CLUTCH

(NG

— =
ZS o |o|~|o|on | |w o =

100010690

A7 (16003)

BEARING (16003)

—
Do

100100601

CG125D &5 £ #5424 Bl (& 20)

ELASTIC CHECK RING

—
w

100202857

C6200-AZKA B & 8 5 AR (38 CBHLMITOWGRET - Tokiizk)

CLUTCH ASSY

=== = o= o= o |~ |~ [—=|—

—
s

—
ol

—
o

—
-

—
fee]

—
©

Do
(=}

Do
—

Do
Do

Do
w

Do
g

Do
ol

oo
f=2]

oo
BN

oo
fee]

oo
Nel

w
f=]

w
—

w
oo

w
w

w
=~

w
ol

w
fe2]

w
2

wW
[oe]

w
Nel

>
f=]

NS
—

S
Do

>
w

>
~

W
[

CLUTCH

AU ZR A /DL 385 2334 0IL PUMP/OIL FILTER




Fi? 4315 (PART CODE) 134 FK (CHINESE DESCRIPTION) ﬁ%‘gzﬁléﬁgﬁ;'w %‘T% 4 HEREMARK
1 |100200006 SB125HL;HIE B SR B 1E(24) OIL FILTER,COMP 1

2 1100104843 CB125HIHLMIE IS 28 HRE OIL PIPE 1

3 [100010969-0001 GB819.14R5T M5x12(=H ) SCREW M5x12 3

4 100104844 CB12SHIFLMIEIS 28 HMEHE SPRING, OIL PIPE 1

5 100104849-0001 SB125HL;HIE A 88 &= (AL EEE) OIL FILTER COVER 1

6 |100104850 CBL2SHIHLMIE SR O 5 OPEN PIN 1

7 100104600 SB125E B lnm B H B GASKET, OIL FILTER 1

8 [100100524 SB125HL B B IRE NUT 1

9 /100103345 CB125fHI B & #r R s 22 Bl (16.5x2%x27) DISH WASHER, CLUTCH 1

10 [100200018 SB125HLBIR B R i F K (24) ROTOR ASS. OF OIL FILTER 1

11 /100103485 CB125HI E T K (211K) PRIMARY DRIVE GEAR 1

12 1100107842 ORI (9.4x2.4_THER) O-RING 9.4x2.4 2

13 [100031823-0002 GB819. 18257 M4x10(=H ) SCREW M4x10 2

14 [100204515 CB200HLiMSR H R (B RETL_ENIA) OIL PUMP COVER 1

15 [100204586 CB200#HLiH3R NEE F (BRI _ENIA) INNER ROTOR, OIL PUMP 1

16 1100204777 CB200#L;M3RINEEF OUTER ROTOR, OIL PUMP 1

17 |100204557 CB200HLiMSR A (BB R _NA) OIL PUMP BODY 1

18 [100204470 CB200#L;H3R K (B AT _MA_m=1.75_z=37) |GEAR,OIL PUMP 1

19 |100204494 CB200#1L;H3R AR MR RN E_NK) SHAFT,OIL PUMP 1

20 [100204624 CB200#L;HSR N &= (BT _NKR) OIL PUMP GEAR COVER 1

21 [100031903-0002 GB57828R £ M5x20(= 2 £¥) BOLT M5x20 2

22 [100010974-0001 GB819.11%£T M6x30(= B £¥) SCREW M6x30 2

23 [100204463 CB200#JLif3R SR (3718 _EB L= _HtA) OIL PUMP ASSY 1

24

25

26

27

28

29

30 D 2ol , ¥ N 3ot
31 BT 254 /B DT A% s 1
32 OIL PUMP/OIL FILTER
33

34

35

36

37

38

39

40

41

42

43

44

45

Hh%4 % CRANKCASE

och WA (ENGLISH ¥ | & EEREMARK

NO.

4415 (PART CODE)

L4 (CHINESE DESCRIPTION)

DESCRIPTION)

QTY




1 [100031958-0007 GB16674/NEHIEFEMG X 55 (22 F14%) BOLT M6X55 1
2 |100106283-0004 PZ125 B &3N3 (28 2 %) HOLDER, CLIUTCH CABLE 1
3 100100310 CB200 S HT W S R #2B (229mm) CYLINDER STUD BOLT B 1
4 (100100311 CB200 S HL X 8 F4B (24 229mm) CYLINDER STUD BOLT B 1
5 |100055587-0006 GB16674/NEHIZIRMGE X 28 (22 [14¥F) BOLT M6 X 28 2
6 |100206149-0009 CB250D-GA7 A 241 & (fikMe & #44% 8805) |RIGHT CRANKCASE BLOCK 1
7 1100101062 7k (HK21 X 28 X 10 74t) BEARING (HK212810) 1
8 100105484 CGL26DE SAEINGE 1 il CLAMP 3
9 1100102977 CCL25DE S 4L (1 Z&JEMAEL RHiE14) |PIPE ASSY 1
10 [100010557 SEALE $ 10X 14 PIN 10X 14 4
11 |100100255 1B175-FCHLREL I H4A (240mm) CYLINDER STUD BOLT A 2
12 |100208718 CB250D~G HH il 4 25 ot GASKET, CRANKCASE 1
13 [100104943 CBL25J MLt 8 M 41A STRAINER, OIL FILTER 1
14 [100104866 CB125JHIAL i ick i [ 1 ¢ SPRING, OTL FILTER STRAINER | 1
15 [100107766 O%UPE (b 35X 3 FEER) 0-RING 35X 3 1
16 [100102871-0002 CBI25J ST = i (i ALElAR) COVER, VALVE CHAMBER 1
17 [100104650 CBI25JHIF R s (14X 28 X 7_T HEk) OIL-SEAL 14X 28X7 1
18 [100208351 CB125D4Y AR (FLkY [ ) GEARSHIFT SWITCH PLATE 1
19 [100100526 CB125D4Y AR IR BEM10 NUT 1
20 [100208408-0002 CB125D4Y & 28 o (FLR4[E R $211D01 1.:450) |GEARSHIFT SWITCH LAMP 1
21 {100102901 CG125D444E /i POSITION PLATE 1
22 |100055591-0006 GB16674/MEIZAEME X 12 (4 F4E) BOLT M6 X 12 1
23 |100011540-0007 GB16674/MEIZHEME X 50 (% F14F) BOLT M6 X 50 10
24 1100102948-0008 CB133/ Hhi A4 & (FA%:_8805) LEFT CRANKCASE BLOCK 1
25 (100101202 CG125D 5 Jili i 2k (kL) BEARING 1
26 |100010679 Hih 7Kk (6204) BEARING (6204) 1
27 1100104700 CB125IEN 4 (20X 34 X 7_T K OIL SEAL 20X34X7 1
28 (100101072 ik (NK15X 23 X 12 %4 BEARING (NK152312) 1
29 1100101026 i 7K (TM62027) BEARING (TM62027) 1
30 [100100945 417K (6006_C3) BEARING (6006_C3) 1

w
—

w
oo

w
w

w
=~

w
ol

w
fe2]

w
J

w
oo

w
Nel

>
f=]

NS
—

S
Do

>
w

>
Sy

W
[

4 CRANKCASE

Bl B AT /75 2 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

415 (PART CODE)

I3 ZHR (CHINESE DESCRIPTION)

BEXZHR (ENGLISH

DESCRIPTION)

HE

QTY

100206421

CB250D-Gy& ZE¥F— (PVD)

PISTON RING 1

1




100206469

CB250D-Gil ZE 3 — (HE4%)

PISTON RING 2

100206527

CB250D-Gi FF 414 (PVD)

OIL RING ASSY

100101666

CB250D-Gy& ZEFA & & (—H il #PVD)

PISTON RING COMP

100100582

CB125 175 ZE 4514 18]

CHECK RING, PISTON PIN

100101534

CG200-AiF JE4Y

PIN PISTON

100101462

CBB2007# ZE (##W ik B b )

PISTON

100102747

Hh 7K (TM-SC06B42)

BEARING (TM-SC06B42)

100207182

CB250D-G i FlAEAF 41L& (L 2 #RKU_EHK_ T E3h ki )

CONNECTING ROD COMP 3

100100643

CG125DF [R5 (25 X 14 X 4)

SEMICIRCULAR KEY

— =
ZS |0~ |o o |w |

100101984

CB250D-GIER} EBhEEL

HUB DUMP CHAIN SPROCKET

—
Do

100207013

CB250D-G il AT 114 (S 2 A%KU_To A5 il k)

CRANKSHAFT CONNECTING-ROD ASSY

JEE U PRI PRI FNCH [ PR FC iy iy i

—
w

—
N

—
ol

—
o

—
-

—
fee]

—
©

Do
(=}

Do
—

Do
Do

Do
w

Do
g

Do
o1

Do
R

Do
=

Do
fee]

oo
Nel

w
f=]

w
—

w
oo

w
w

w
=~

w
ol

w
o

w
J

w
fee]

w
Nel

S
f=]

NS
—

S
Do

>
w

>
Sy

W
[

B S AT O A/ 9 2

CRANKSHAFT CONNECTING-ROD ASSY/PISTON

AP TRANSMISSION MECHANISM

Fg

NO.

4415 (PART CODE)

L4 (CHINESE DESCRIPTION)

XM (ENGLISH

DESCRIPTION)

HE

QTY

£ JEREMARK

100106510

SEAREE (b 15. 2X 1X 25 T HAN)

WASHER 15.2X1X25

100103627

CG200-AZK A F-fh2py ke

GEAR M-2




100103630 CG200-A7K A = Fl5HY ihike GEAR M-5 1
100103647 CBI25HH 5 Fm I (17.3(20) X 1. 6 X 26) WASHER 3
100100596 703 53 (b 18.5X1.2X $22. 1) CIRCLT ¢18.5X1.2X $22.1 | 3
100103629 CG200-A7K A A 4rY ikt GEAR M-4 1
100103628 CG200-A7ZK A 5384 thife GEAR M-3 1
100052667 CG200-A7K 74 3= st il TRANSMISSION MAIN SHAFT | 1
100106525 SP-HBE (020, 2X0.5X ¢ 27) WASHER 20. 2X0.5X27 1
100103664 CG125DEH A shikke & FINAL SHAFT 1
100106511 SPEBE (b 15. 2X 1 X d 30) WASHER 15. 2X 1X 30 1
100103778 CG125DE i Bhid A ik 4¢ GEAR 1 24
100103565 CG125DREI R Bk 4+ B GEAR BUSH 1
100106434 SPEPE (b 16.5X0.5X b 24) WASHER 16.5X0.5X 24 2 25
100103743 SB250 i Il i LRY vhife GEAR C-1 1
100203405 CBI25JHI B G LAY i o4t GEAR BUSH 1
100103741 CG200-AZK 74 Bl 3R i 6 (28) GEAR C-3 1
100103739 CG200-A7ZK ¥ Rl ihary e GEAR C—4 1
100103689 CG125D TS ml bt (1) TRANSMISSION COUNTER SHAFT | 1
100103740 CG200-A7ZK ¥ @I Hh5AY ikt GEAR C-5 1
100103737 CG200-AZK ¥ Rl ih2Ay e GEAR C-2 1
100106460 SEEBE (020X 1X ¢ 27) WASHER 20X 1 X 27 1
100103810 CG125D: BhE4E (428. 15) DRIVE SPROCKET 1
100103850 CB125 ) 3= Bhik #6 [ 52 AR FIXING PLATE, DRIVE SPROCKET | 1
100031911-0004 GB5783HEAEM6 X 10 (22 [1%¥) BOLT M6X 10 2
100106396 PR (b 12. 1X1X 18) WASHER 12. 1X1X 18 1| L
100011098 GB894. 1%51%116(5&%16ﬁ%14. 7) CIRCLIP 16 1 TRANSMISSTON I;AECHANISM
100105793 CG125Dff%E SR & GUIDE PLATE ASS. 1
100105788 CG125D )i B ise 3 35 SPRING, KICK STARTING RATCHET WHEEL 1
100106425 S (b 16. 1 X1 X 24 FEAN) WASHER 16. 1X1X 24 1
100105783 CG125D )i Bhilke STARTING RATCHET 1
100100598 CG 125D )3 B34 P8 (b 18.5X 1. 2X $22.4) [CIRCLT $18.5X1.2X $22.4 | 1
100106522 P (6 20X0.5X 27 T HAN) WASHER 20X 0. 5X 27 1
100102487 CG125D )i B ikt (MR L) GEAR, KICK STARTER 1
100105753-0001 CG125DJ5 Bhihits i (Gl YEATL:60 22 F%F)  |PIVOT, KICK STARTING SHAFT | 1
100105740 CG 125D Ji 2l L 55 i SEAT, SPRING, KICK STARTING SHAFT | 1
100105746 CG125D)5 shih B Ar o & RETURN SPRING, KICK STARTING SHAFT | 1
100105763 CG125DJ5 Bhih4ilIR COLLAPSIBLE 1
100106426 SEHE (b 16. 1X1X $30) WASHER 16. 1 X 1X 30 1|
100203443 CG200-A/KA 54 & MAIN SHAFT, TRANSMISSION| 1
100203556 CG200-A/KA R & (18) COUTERSHAFT TRANSMISSION| 1
100203350 CG200-A/K¥A L@ HhZH A (18 147) TRANSMISSION MAIN, COUNTER SHAFT | 1
100201863 CG125D it Al ak GhHEATL: 60 BRBER! % %) |KICK STARTING SHAFT ASSEMBLY | 1
100303403 CG125DJ5 B AT &R (QD-9) 1% START-UP BAR COMP 1
Qiﬁiﬂﬁ\] GEARSHIFT MECHANISM

%818 (PART CODE) H13C4Z# (CHINESE DESCRIPTION) ﬁ%gﬁléﬁgﬁ)“% %IT% #HEREUARK
100011095 GB894. 1412 (iR 12 NAR11) CIRCLIP 12 1
100103977 CB125 [ kbR 35 SPRING, GEARSHIFT PLATE | 1
100103998 CB125 e (CHA F BRA) GEARSHIFT PLATE 1 /\




4 |100106308-0001 CB125 i RY i 2 & CHAY [E by B4R GEARSHIFT SHAFT COMP 1

5 100203926 CG125D4fu [l 7 313 RETURN SPRING 1

6 (100106402 SPEPE (b 14X0. 5X b 20) WASHER 14X 0.5X 20 2

7 1100011096 GB894. 134814 (hiF 14 M1£12.9) CIRCLIP 14 1

8 |100106302-0001 CB125 IR i S (R [ bk ) GEARSHIFT LEVER COMP 1

9 [100011174-0006 GB5783MZHEM6 X 20 (FH4%) BOLT M6 X 20 1

10 [100204027 CG125DAF B A4 (BT-16) H & GEARSHIFT SHAFT 1

11 (100103914 CB125J1 % X il SHAFT , GEARSHIFT FORK 1

12 (100103895 CB125/HIEI A7 % X RIGHT FORK, COUNTERSHAFT| 1

13 /100103904 CB125H1 3 ik X CENTER FORK, MAINSHAFT 1

14 |100103899 CB125 I &Il /e 48 X LEFT FORK, COUNTERSHAFT | 1

15 |100100420-0002 CG125DF B AR S [ Mg (22 ) BOLT 1

16 |100010886-0005 GBI3HiH & 6 (%) WASHER ¢ 6 1

17 (100103943 CB125J FLEAR (FAS E BRY) STOPPING PLATE 1

18 [100032886 GB119. 1A ¢ 4X 10 PIN 4X10 1

19 [100203825 CB125 1A & (FAY E bRk R4 ) GEARSHIFT DRUM 1

20 [100052781 CB125JHIE WAk 3% (5%) SPRING , LOCATING PLATE 1

21 [100059046 CG125D% f 448 2 (4 FE AR T E A ERRAL B IV SE TR s %5) | LOCATING PLATE ASSY 1

22 |100011174-0004 GB5783HEAEM6 X 20 (22 [1%¥) BOLT M6 X 20 1

23

24

32 A5 ALK GEARSHIFT MECHANISM
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

I%EEMEU& MAGNETO COMP

}Tc? 415 (PART CODE) F3CZHR (CHINESE DESCRIPTION) ﬁfgﬁléﬁgﬁs'% %T% A FEREMARK
1 /1001041660002 CB125DBE B T4 & (12V8HE_ 4u3cii 121 11:430) |STATOR ASSY, MAGNETO 1

2 (100104192 CBI25DREHIHLES 414 (28 12V8H BB &%) [ROTOR ASSY, MAGNETO 1 3
3 [100031844-0002  |GB823UR%EIM4 X 10 (2 [1%%) SCREW M4 X 10 2 %3 4 o
4 |100010884-0004  |GBI35fEK ¢ 4 (F1%E) WASHER ¢4 2 i OI_Q - ~




100055587-0006

GB16674/NEkHEFEM6 X 28 (22 FH4¥)

BOLT M6X28

100050578

CG125DRE FAML 22 M5 HEM10 X 36 (5 L)

BOLT M10X36

100100499-0001

CG125DER 25 & 25 5% [ R ETMS X 18 (B2 %)

BOLT M8 X18

100104190

CBI125DRE FIHLES 414 (2% 12V8H) A e & 8%)

ROTOR ASSY, MAGNETO

100103204

CG200-A7ZK A HEER 25 & #5011 (B0

ASSEMBLY, OVERRUNNING CLUTCH

100053900

S (b 10.5X 2. 5X ¢ 24)

WASHER 10.5X2.5X24

— == |~

TG H LS B MAGNETO COMP

HE S ALK ELECTRIC STARTING MECHANISM

4415 (PART CODE)

I3 ZHR (CHINESE DESCRIPTION)

XM (ENGLISH

DESCRIPTION)

HE

QTY

£ FEREMARK

100104258-0025

CB250D-GE B HLFL (24 B4k [JE 510 8805)

STARTING MOTOR ASSY

100106391

SR (b 10.5X0.5X $18)

WASHER 10.5X0.5X18

100103228

CB125DXUE ki 6 5k

SHAFT, REDUCTION

100202659

CB200XUBC e 2 & — (28)

GEAR, REDUCTION, 1

[S20 IS [CR I V)

100202634

CB200XUBL Hife —

GEAR, REDUCTION, 2

IS




100205350

CB250D—G L L 42 ¢ iz el

WASHER

100103265

CB133J3sh K ikikedl & (k)

PLATE GEAR ASSY

100103215

CB125DAL T il (28 b 22X 3.5X ¢ 34)

WASHER

22X3.5X34

H /3 3) LA
ELECTRIC STARTING MECHANISM

3 ELECTRIC

4415 (PART CODE)

I3 ZHR (CHINESE DESCRIPTION)

BEXEHK (ENGLISH

DESCRIPTION)

HE

QTY

£ VEREMARK

100204266-0006

7 543, (MGO3B_L:500)

IGNITION COIL

100204361

CB250D-G A5, ‘K #% (CDI-ZSE05-000)

C.D. 1

100205413

R B 2% (MT12V8-7S05B)

RECTIFIER

100205381

4k %% (MQJ10-ZS01A)

RELAY

— = | =

(o2l RS2 1 = (VRN | oG}

|
ST D) 2




10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

2844 ELECTRIC

B’

BEFF R4 EXHAUST GAS RECIRCULATION SYSTEM

FS
NO.

4415 (PART CODE)

I3 ZHR (CHINESE DESCRIPTION)

XM (ENGLISH

DESCRIPTION)

HE

QTY

£ FEREMARK

100105396

CG125D R ZS PR B 11 (14 X 9X400)

CONNECTING PIPE

100105402

CG125D iR ZS P ARG B R el (14)

HOOP

100105406

CG125D R JEAS I

SEC. AIR BOX VALVE

100105392

CG125D RS EAERIRE T (14X9X230(35))

CONNECTING PIPE

100105403

CG125D iR 7S A e i R Bl (15. 3)

HOOP

100105445

CG150DZ SR (i bR E)

GAS PUMP

N[O |O1 [ | Do

100201410-0001

CG200-ABE SR L& (UK ER)

IRON PIPE

— = === |




100055589-0006

GB16674/NEIEFEMG X 16 (22 H4¥)

BOLT M6 X16

100104640

PWTOE MBI BRI ARER

PAPER GASKET

10

100201446

CG200-ABESAEI G IR 44 T (300)

RUBBER PIPE

11

100105484

CGL26DE SAEINGE 1 il

CLAMP

12

100108171

CG200-AZE S MBI T (300)

RUBBER PIPE

13

100105485

CGL25DFE SAEINGE 11 il

CLAMP

14

100105471

CG125DIR TARIEIAET 11 (48 b 9X b 4X420)

RUBBER PIPE

15

100201432

CGL25DIE S AEH R IBAE ALE 1T (48 b 9X b 4X420)

RUBBER PIPE

=== o = = |

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

Y llu
== 6
/‘“ o L i il
e e\ B 5 —— -
e v,;_,’;7*
A, :j;;a:‘: : ‘
13 14 7
1'5
8
AT E RS

EXHAUST GAS RECIRCULATION SYSTEM




